
DR024D
UTILITY BENGH



4

5

6

7

8

3

9

11 

12 

13



3



4



5

Parts List

Item No. Description QTY

1 Main Frame 1

2 Foot Frame 1

3 Bottom Cross Brace 1

4 Back Pad 1

5 Seat Pad 1

6 Rolling Wheel 2

7 Plug RT50×100 3

8 Foot Cover 3

9 Rubber Sleeve 2

10 Plug φ48 2

11 Flat Washer φ11×φ20×2 10

12 Spring Washer 2

13 Hex Head Bolt M10×30 1

14 Hex Head Bolt M10×75 3

15 Hex Head Bolt M10×25 2

16 Hex Head Bolt M10×80 2

17 Nylon Lock Nut M10 2

18 Button Head Cap Screw M8×45 2

19 Nylon Lock Nut M8 2

20 Flat Washer φ9×φ16×1.6 4



6

Exploded View

9

10

1711

16
11

8

8

7

18

20

6

20

19

11

12

15

1411

7

4

5

1

14

1113

11

2



7



8



9

STEP 1

Note：Hand Tighten Bolts and Nylon Lock Nuts.

16 11

2
11 17

1

15

12

11

3

Item No. Description QTY

1 Main Frame 1

2 Foot Frame 1

3 Bottom Cross Brace 1

11 Flat Washer φ11×φ20×2 6

12 Spring Washer 2

15 Hex Head Bolt M10×25 2

16 Hex Head Bolt M10×80 2

17 Nylon Lock Nut M10 2



10

STEP 2

1411

4

5

14

11

13

11

Note：Wrench Tighten Screws.

Item No. Description QTY

4 Back Pad 1

5 Seat Pad 1

11 Flat Washer φ11×φ20×2 4

13 Hex Head Bolt M10×30 1

14 Hex Head Bolt M10×75 3



11



12



13




